
Foot  Qty 2 

Sideframe  Qty 2

Center support  Qty 2

2
1/4-20 X 2 PHIL TRUSS

Brace1 Qty1Brace2 Qty1

thru holes

10
1/4-20 X 1-3/4 PHIL TRUSS

38 1/4 FLAT WASHER 

38 1/4-20 NYLOCK NUT

Arm  Qty 2
Brace3 Qty1

Layout PartsModel: IVB60

Head Slat  Qty 1 

Front Slat  Qty 1 

Phillips Head Screwdriver
(Screw gun recommended)

Slat  Qty 13 

3
Layout Hardware

2
Tools Needed
7/16 Socket drive

1

all fasteners are zinc coated

26
1/4-20 X 1-1/2 PHIL TRUSS

PG 1 OF 4

12/20/2012ASSEMBLY INSTRUCTIONS

26
14 x 3/4 PHIL TRUSS "B"

partial holes

4mm Hex key: included

.27 X 1-1/2 SOCKET WAFER B

4



*note - make sure 
partial hole faces back of bench

*note - make sure 
partial hole is face down

(4) 1/4-20x1 3/4" Truss Bolts

1

(12) 1/4-20x1 1/2" Truss Bolts
Attach slats to sideframes using

Attach these slats with

Attach sideframes to feet

(12) Nuts and washers

(4) Nuts and washers

Assembly

2

3

using (4) 14x1 1/2" Screws

Attach these slats with
(6) 1/4-20x1 1/2" Truss Bolts
(6) Nuts and washers

12/20/2012

PG 2 OF 4



6

Attach Arm and Slat with

(2) Nuts and washers
(2) 1/4-20x1 3/4" Truss bolts

4

5

sideframes and brace using 
Attach Head slat to 

to sideframes and brace using 
Attach Front slat 

(2) Nuts and washers
(2) 1/4-20x1 3/4" Truss bolts

(6) 1/4-20x1 1/2" Truss bolts
(6) Nuts and washers

Attach Arm, Slat and Brace
(2) 1/4-20x2" Truss bolts
(2) Nuts and washers

12/20/2012

PG 3 OF 4
Brace 3

Brace 2

Brace 1



8

7
Attach Center support to Sideframes using 
(26) 14 x 3/4" Screws

12/20/2012

PG 4 OF 4

(2) 1/4-20x1 1/2" Truss bolts
(2) Nut and washer

Attach Head slat to Center support using

Attach Front slat to Center support using
(2) 1/4-20x1 3/4" Truss bolts
(2) Nuts and washers


